
2002-2021 FACILITIES PLAN 
VOLUME 2 OF 2 

Capital Program Elements 

ATER COMPANY 

BLACK & VEATCH 
C o r p o r a t i o n  



JUL 8 12007 

Table of Contents 

Page 
.......................................................................................... EXECUTIVE SUMMARY IX 

................................................................................................................ ..................... OBJECTIVES ..... lx 

............................................................................... WATER SALES PROJECTIONS ................................. .. x 
..................................................................................................................... REGULATORY ASSESSMENT XI 
[...]
Flocculation Equipment 

Type ~ a G e - w h e e l  
Number of shafts, each basin I 

South - 
Number of basins 4 
Volume, each, cu ft - 100,800 
Sidewater depth, ft 25 
Flocculation Equipment ----- 

Type Paddle-wheel 
Number of shafts, each basin 1 

Coagulation Basins 
North 

Number of basins 

Type 
Surface area, each, sq ft 
Sidewater depth, ft 
Volume, each, cu ft 

South 
Number of basins 
Type -- 
Surface area, each, sq ft 
Sidewater depth, ft .- 
Volume, each, cu ft 

4 
Center-feed, upflow 
22,500 
28 
696,000 -.- 

.- 
4 ,."-- 

Center-feed, upflow --.-- 
32,400 
24 
833,500 

--. Softening Rapid Mix Basins 
Configuration Single .- cell, mechanical mixing 
Number of basins 2 
Volume, each, cu ft 20,100 



Louisville Water Company 2.0 Overview of Existing Infrastructure 

December 2002 
0 10803 

Table 2-2 
Crescent Hill Water Treatment Plant - Design Characteristics 

Slow Mixing Basins 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

Number of basin; 
Volume, each, cu ft 

Nos. 1 and 2 -- 
Nos. 3 and 4 

6 -- 

146,300 
150 100 

-- 

Recarbonation Basins 



Louisville Water Company 2.0 Overview of Existing Infrastructure 

- 

December 2002 

Table 2-2 

2-7 2002 - 2021 Facilities Plan 

Crescent Hill Water Treatment Plant -- 
Granular Media Filters 

South 
Number 
Designation -- 
Dimensions, each, ft  
Surface area, each, sq ft  
Surface area, total, sq ft 
Filter box depth, ft  -- 
Media 

Anthracite - 
Depth, ~ n .  
Effective size, rnm 

Sand 
Depth, in 

..-- Effective size, mrn 
Gravel ---- 

-.-- Depth, ~n 
Underdrain type 

Air Scour System 
Diameter of header, in 
Number of distribution tubes, each filter 
Diameter of distribution tubes, in. 

Wash Water Troughs 
Number, each fiIter 
Material 

North -- 
Number 
~esignati;; 
Dimensions, each, ft  
Surface area, each, sq fi 
Surface area, total, sq ft  -- 
Filter box depth, ft  
Media --- 

Anthracite 
Depth, in. 

--- Effective size, rnm 
Sand 

Depth, in 
Effective size, mm 

Gravel - 
Depth, in 
Effective size, in. 
Depth, in 
Effective size, in. - 
Depth, in 
Effective size, in. 
Depth, in 
Effective size, in. 

Underdrain type 

Volume 2 
Capital Program 

Design Characteristics 
-- 

-- 
6 
Nos. 1-6 
52.67 x 40.5 
2,133 
12,798 

-- 

18 
0.80 - 0.90 

12 
0.45 - 0.55 

12 
Leopold block 

--- 
12 -- 
12 
0.125 

--. 
12 
Concrete 

12 - 
NOS. 7 -  18 ---- 
46.5 x 23.0 
1 ,069.5 -- 
12,834 --- 
9.58 --- 

--- 

10 
0.9 

16 
0.44 

2 
#I0 mesh- 3/16" 
3 ------ 
3116"- .- 318" 
4 
318" - 3/4" 
5 
314" - 1 %" 
Cast iron laterals 



Crescent Hill Water Treatment Plant - Design Characteristics 

December 2002 
01 0803 

North Granular Media Filters 
Surface Wash Agitators - 

Number, each filter 
Diameter, in. 

Wash Water Troughs . 
Number, each filter - 
Material 

Old East 
"P 

Number 
Designation ---- 
Dimensions, ft - 
Surface area, each, sq ft . 
Surface area, total, sq ft 
Filter box depth, f t  
Media -- 

Anthracite 
Depth, in- 
~ffect ive size, rnrn -. 

Sand 
Depth, in. 
Effective size, mm 

Gravel 

--- ~ e i t h ,  in. 
Effective size, in. 
Depth, in. -.. 
Effective size, in. .-- 
Depth, in. 
Effective size, in. - 
Depth, in. 
Effective size, in 
Underdrain type 

Surface Wash Agitators - -. 
Number, each filter 
Diameter of sweeps, ft. 
Diameter of laterals, in. 

Wash Water Troughs 
Number, each filter -.. 
Material 

New East 
Number 
Designation 
Dimensions, ft 
Surface area, each, sq ft 
Surface area, total, sq ft 
Filter box depth, f t  
Media 

Anthracite - 
Depth, in 
Effective size, mm 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

(continued) 

--- 
7 - 
2 

3 
Cast iron .- 

-- 
8 
Nos. l c- 26 - 
42.0 x - 50.0 .--- 
2,100 - 
16,800 - 
12 

- 
15 
0.80 - 0.90 - 

12 -- 
0.45 - 0.55 - 

2 -- 
#10 mesh - 3/16" 
2 
3/16" - 318" 

2 -- 
318" - 3/4" --- 
2 
3/4y7 - 1 
Leopold block 

20 - 
9'4" -- 
3 - - 

12 
Cast iron 

7 
Nos. 27 - 33 
50.0 x 42.0 - 
2,100 
14,700 
12 

I8 
0.80 - 0.90 



Louisville Water Company 2.0 Overview of Existing lnfrastructi~re 

Chemical storage and feed facilities are provided for potassium permanganate, copper 

sulfate, powdered activated carbon, chlorine, ferric chloride, cationic polymer, alum, lime, 

soda ash, coagulant, ammonia, carbon dioxide, and fluoride. Information regarding the 

Table 2-2 
Crescent Hill Water Treatment Plant - Design Characteristics 

New East Granular Media Filters (continued) 

December 2002 
01 0803 

Sand 
Depth, in. 

-.- Effective size, mm 
Gravel .----". 

Depth, in. 
Underdrain type 

Surface Wash Agitators 
Number, each filter 
Diameter of sweeps, ft. 
Diameter of laterals, in. 

Wash Water Troughs 
Number, each filter 
Material -- 

Total filter area, all filters, sq ft  

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

12 
0.45 - 0.55 

12 
Wheeler bottom panels 

20 
8 --- 
3 -- 

12 
ConcreLe 
57,132 

- ~learwel l  
Number - 1 - 
Volume, MG 25 
Sidewater depth, ft 22 

---. High Service Pump 
Pump station capacity 

Firm, mgd 
Installed, mgd 

Number of pumps 
Type 

Pumps 2 and 8 - -- 
Pumps 4 ,5 ,  6 ,7 ,  and I 0  

Rated capacity, each, gpm ---- 
Pumps 2 ,4 ,  and 10 
Pumps 5 and 6 --- 
Pump 7 -- - 
Pump 8 

Rated head, ft  ."- 
Pumps 2,4,  5, 6, 7, and 10 
Pump 8 -- 

Speed, rpm 
Pump 2 -- 
Pumps 4 and 10 - 
Pumps 5 ,6 ,7 ,  and 8 - 

Motor horsepower, hp 
Pumps 2 and 4 - 
Pumps 5,6,  and 7 
Pumps 8 and 10 

--- 
Station 

235 
285 
7 

horizontal 
vertical ---.. 

34,720 
20,830 
24,3 10 
27,780 - 

--. 
180 
200 -- 

---- 
5 14 
600 
720 

- 
2,000 -- 
1,250 .--. 
1,500 



existing chemical storage and feed facilities at CHWTP is presented in Table 2-3. It should 

be noted that alum, soda ash, and carbon dioxide are not currently applied at the CHWTP, so 

information on these chemical systems was riot provided. 

December 2002 
01 0803 

Table 2-3 
Crescent Hill Water Treatment Plant 

Design Characteristics of Chemical Storage and Feed Facilities 
Potassium Permanganate 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

Number of feeders 
Capacity, each, pph 
Average dosage, mg/L 
Dosage range, mg/L 
Storage form- 
Storage capacity 

1 - 
21 -313 .-- 
1 .O ---- 
0.5 - 3.0 
Dry, 1 1 0 - l b o c  
Multiple totes 

Copper Sulfate 
Number of feeders 1 -- 
Capacity, each, pph 100 
Average dosage, rn& 1 .O -- 

1 .o -- 
Storage form 
Storage capacity, Ibs 128,000 
Days supply @ 180 mgd 84 

Powdered Activated Carbon _____ 
Number of pumps 
pp - - 

Capacity, each, gph 
Average dosage, m g L  
Dosage range, mg/L --- 
Storage form 
Storage capacity - - - 

Days supply @, 180 mgd and max dosage 

- 
3 
2 @ 250, 1 @ 700 
6.0 
3.6 - 60 
Liquid slurry 
2 bunkers @ 60,000 gallons each 
- - 

2 

-- Chlorine 
Number of feeders - 4 
Capacity, each, ppd 3 @ 4,000, 1 @ 2,000 
Average dosage, m g L  4.2 
Dosage range, mg/L 3.6 - 12.0 

-- 



Crescent Hill Water Treatment Plant 
and Feed Facilities 

Ammonia 

The Crescent Hill plant layout and simplified process schematic are shown on Figures 2-2 
and 2-3, respectively. 

2.2.1 Hydraulic Capacity 
The llydraulic capacity of the CHWTP has been studied previously and is well documented. 

LWC staff has reported that the maximum capacity of the plant with all process basins in 

service is 180 to 190 mgd. The plant hydraulic throughput was field tested to 170 mgd for 

the previous Facilities Plan, and a hydraulic rriodel reportedly estimated the maximum 

capacity to be 185 mgd. For the 2002 - 2021 Facilities Plan, a more conservative hydraulic 

capacity of 180 mgd nominal will be utilized. 

December 2002 
01 0803 

2002 -- 2021 Facilities Plan 
Volume 2 

Capital Program 



N O R M  R E S E R M l R  

XWTH RESERVOIR 

-- 

Louisville Water Company 
Louisville, Kentucky 

2002 - 2021 Facilities Plan 

BLACK & VEATCH 
CRESCENT HILL 

C o r p o r a t i o n  WATER TREATMENT PLANT 



CYGNET 01/23/02 
66603-1 000-WTUP-C-N000018JB 

660 

Intake intake ---b Recarbonation 
Pressure 

Ohio Reservoir Screen Screen 
F~lters Clearwell 

Baslns 
Plane 

~tver' Tower Tower 

Zom Crescent H~l l  

H2SiF6 
Pump Statlon 

KMn04 ( 3 2  

PAC NaC03 Polymer NH2 
FeC13 Coagulant PAC 1 NaC03 
NaC03 NH3 

Crescent Hill 

Clear 
770,860 and 940 

Ohio Soften,ng Recarbonation 
Filters Water Pressure Plane 

Intake Reaction 
~iver-  Basins Reservoirs 

t High Lift 
Pump Station 

co, GI2 CI, 
Polymer NaCo3 Polymer NH3 

CaC03 
H2SiF6 
NaOH 

B. E. Payne 

BLACK & VEATCH 
C o r p o r a t i o n  

Note: 
All chemicals may not be fed to all locations 
at a given time. 

Louisville Water Company 
Louisville, Kentucky 

2002 - 2021 Facilities Plan 

TREATMENT PLANT 
PROCESS SCHEMATIC 

Figure 2-3 



2.2.2 Process Capacity 
The design capacity and criteria of the unit processes at the CHWTP were evaluated and 

compared to the requirements of the Kentucky Division of Water (KDOW) and Black & 

Veatch design standards. The results of the review are presented in Table 2-4. Operating 

parameters for the unit processes are shown in the table for plant flow rates of 100 and 180 

mgd, the approximate average day demand projected for 2020 and the plant hydraulic 

capacity, respectively. The shaded areas indicate operating parameters that exceed 

applicable design criteria. Facilities improvements must take into consideration that settled 

and softened water turbidities could increase as the coagulation and softening basins become 

stressed hydraulically. 

2.3 B. E. Payne Water Treatment Plant 

Table 2-4 
Crescent Hill Water --, Treatment Plant - Process --- Capacity Summary 

The B. E. Payne Water Treatment Plant (BEPWTP) includes a riverbank infiltration collector 

well, a low service pump station, treatment processes, and a high service pump station. The 

BEPWTP treats raw water from the Ohio River using the following conventional water 

treatment processes: flocculation, coagulation, softening, filtration, and disinfection. Ferric 

chloride is used as the coagulant chemical. Chorine is used for disinfection, with ammonia 

added after filtration to produce chloramines to create a disinfectant residual. Treated water 

December 2002 
010803 

Unit Process 

2002 - 202 1 Facilities Plan 
Volume 2 

Capital Program 

KDOW 
Limit 

Black & Veatch 
Standard 

Flocculation 

1.00 mgd 

Detention Time, min I 30 - 45 

180 mgd 

40 - 60 I 59 I 33 
~oa~u la t ion ' l '  

Surface Loading Rate, g p d s q  ft 
Detention Time, min 

5 0.5 
NIA 

Weir Overflow Rate, gpdlft 

10.75 
2 240 

NOS. 1 - 4 
Nos. 5 - 8 

0 31 - 
293 - 

120,000 
1 20,000 

""* 

%* :f ' + : ~ ? ~ L $ ~ ~ ~ ~ y  

370 

----- softening") 

N/A -- 
N/A 

0.52 
s ~ ~ 2 a & d ~  ;"-*Yr ,.q'>---* 

2" - 2 + : ld!2s<p*!s~* 
Surface Loading Rate, g p d s q  ft 
Detention Time, min 

" - 1 7,220 

.,- ,%; 2~33$j5$,4;; -,*+- -.*A 

5 ,  .' >:; 3fiC3g&q@3' 
fi*"* - * %\ .-"wA 

k-? ~ , ~ . ~ , . ~ ~ ~ ~ ~ ~ ~ .  2: 3g;3q&wck 

0.5 - 0.7 
NIA 

~il trat ion'  

0.75 
240 

Filtration Rate, gprn/sq ft 

0.29 
302 

-.-- Clearwell Storage 
15% -1- 25% 

;?* r - ";;*7-.o<-' 
Volume, MG -- 2 15% Ite3; e ; ~ ~ ~ ~ & g ~ ~ &  

( I )  Assuming equal surface loading between all units. - 

5 5 5 5  1.2 2.2 



is pumped by the B. E. Payrle High Service Pumping Station to the 860-Pressure Plane of the 

distribution system. Design characteristics for the process facilities are summarized in Table 

2-5. The plant layout and simplified process schematic are shown on Figures 2-4 and 2-3, 

respectively. 

December 2002 
01 0803 

Table 2-5 
B. E. Payne Water Treatment Plant - Design Characteristics 

Collector Well - 

2002 - 202 1 Facilities Plan 
Volume 2 

Capital Program 

Design capacity, mgd 
Caisson depth, ft 
Caisson diameter, inner, ft 
Horizontal screen laterals 

Number - 
Length, each, ft 
Diameter, each, ft  

Pumping station capacity 
Firm, mgd 

-- Installed, mgd -- 
Number of pumps 

15 - 
105 
16 

-- -. 
7 
200 - 240 
1 - 

--. 
10 
20 -- 
2 -- 

Type Vertical turbine 
6,940 .ate. capacity, e a c h  -IF-- -- 

Rated head, ft - 
Speed, rpm 1,190 
Motor horsepower, h 350 .-- 

Low Service Pump Station - 
Pumping station capacity 

Firm, mgd --- 
Installed, mgd 
Number of pumps 

Type 
Rated capaaty, each, gpm 

Pump : 
Pumps 2,3, and 4 

Rated head, each, ft  

.- Pump 1 
Pumps 2,3, and 4 - 

Speed, rpm --- 
Motor horsepower, hp 

Pump 1 - - 
Pumps 2,3, and 4 - 

-- 
.- -- 

62 
86 
4 
Horizontal centrihgal, constant-speed 

9,800 
16,700 

- - 
63 
75 
720 -- 

200 
400 

-- Rapid ~ i x ~ a s i ~  -- 
Configuration 
Number of basins 
Volume, each, cu ft 
Detention time @ 60 mgh, sec - 
Number of mixers, each basin 
Mlxer motor power, hp 

Single-cell, mechanical mixing 
3 
2,490 
80 
3 
7.5 





December 2002 
01 0803 

Table 2-5 
B. E. Payne Water Treatment Plant - Design Characteristics 

Flocculation Basins 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

Numberzf basins 
Volume, each, cu ft --- 
Sidewater depth, ft - 
Type -.- 
Number of shafts, each basin 
Motor power, hp 

3 
89,470 
17 ---- 
Paddle-wheel 
2 
7.5 

Coagulation Basins -.-- 
Number of basins 

Type 
Surface area, each, sq ft 
Sidewater depth, ft 
Volume, each, cu A. 

3 
center-fee:, upflow 
22,500 
16 
396,100 

Softening Mixing Basins --- 
Number of basins 
Volume, each, cu ft 
Sidewater depth, ft 
Detention time @ 60 mgd, mln 
Flocculation Equipment 

Type - 
Number of shafts, each basin 
Mixer motor power, hp 

3 
90,830 
17 
49 

- 
Paddle wheel -- 
3 
6, 10, 13.3, or 20 

Softening Basins 
Number of basins 

Type 
Surface area, each, sq ft 
Sidewater depth, ft 
Volume, each, cu ft 

3 
Center-feed, upflow 
22,500 
16 
396,100 

Recarbonation Basins -- 
Number -.- 1 3  -- 
Volume, each, cu ft 1 47,090 

C 0 2  Reaction Basins 
Number 
Volume, each, cu ft 

3 - 
245,530 



Louisville Water Company 2.0 Overview of Existing Infrastructure 

Chemical storage and feed facilities are provided for potassium permanganate, copper 
sulfate, powdered activated carbon, ferric chloride, cationic polymer, alum, lime, soda ash, 

carbon dioxide, chlorine, ammonia, and fluoride. Chemical storage and feed equipment is 

located in the filter and chemical building and the softening chemical building. Information 

regarding the existing chemical storage and feed facilities is presented in Table 2-6. It should 

December 2002 
01 0803 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 



Louisville Water Company 2.0 Overview of Existing Infrastructure 

be noted that soda ash and carbon dioxide are not currently applied at the BEPWTP, so 

information on these chemical systems was not provided. 

Points of applicatio~i in the treatment process are illustrated in Figure 2-3. 

December 2002 
0 10803 

Table 2-6 
B. E. Payne Water Treatment Plant 

Design Characteristics of Chemical Storage and Feed Facilities 
Potassium Permanganate 

2002 - 202 1 Facilities Plan 
Volume 2 

Capital Program 

Number of feeders 
Capacity, each, h 
Average do&*- -. 
Dosage range, mgL 
Storage form .- 
Storage capacity 

1 ------- 
5 0 ------ 
0.5 -. - 
0.5 - 3.0 
Dry, 1 10-lb totes 
Multiple totes 

Copper Sulfate 
Number of feeders 
Capacity, each, pph 
Average dosage, mg/L 
Dosage range, mg/L 
Storage form 
Storage capacity 

--- 
I 
5 0 -.- 
1 .O -- 
I .O 
Dry, in '1 10-lb totes - 
Multiple totes 

Powdered Activated Carbon - 
Number of pumps 
Capacity, each, gph 
Average dosage, mg/L 
Dosage range, mg/L -. 
Storage form 
Storage capacity 
Days supply @ 60 mgd and 
max dosage 

3 --. 
2 @,91,1 a 3 2 5  

6.0 -- 
3:;- 60 
Liquid slurry -, 

2 bunkers @ 40,000 gallons - each - 

4 

--..-- Chlorine 
Number of feeders -- 4 

Capacity, each, ppd 2 @ 3,000,2 @ 500 
Average dosage, mg/L 4.8 - 
Dosage range, mg/L 3.6 - 9.6 ---- - 
Storage form .- Dry, in I-ton containers 
Storage capacity, tons 24 - 
Days supply @ 60 mgd and 
rnax dosage 10 



Louisville Water Compan 2.0 Overview of Existing Infrastructure 

December 2002 
010803 

Table 2-6 
R. E. Payne Water Treatment Plant 

Design Characteristics of Chemical Storage and Feed Facilities 
Ferric Chloride 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

Number of pumps 
Capacity, each, gph 
Average dosage, mg/L 
Dosage range, mg/L 
Storage form 

5 
3 @ 38,2 @ 237 
8.4 
2.4 - 24.0 
Liquid, in underground tanks 

tanks @, 38,500 gallons each 

--- 

Fluoride 
Number of pumps 
Capacity, each, gph 
Average dosage, mg/L - 
Dosage range, m@ 
Storage form 
Storage capacity 
Days supply @ 60 mgd 

2 
12 
I .O - 
1 .O 
Liquid, hyd~oflourosilic acid 

-.----n- 

2 tanks @ 5,000 gallons - each - 
38 a 



2.3.1 Hydraulic Capacity 
The hydraulic capacity of BEPWTP is currently limited to 45 rngd by the firm capacity of the 

High Service Pump Station. However, a project is currently underway to expand the 

BEPWTP to 60 mgd capacity by 2003. The expanded capacity of 60 mgd will be used for 

the 2002 - 2021 Facilities Plan. 

2.3.2 Process Capacity 
The design capacity and criteria of the unit processes at the BEPWTP were evaluated and 

compared to the requirements of the Kentucky Division of Water (KDOW) and Black & 

Veatch design standards. The results of the review are presented in Table 2-7. Operating 

parameters for the unit processes are shown in the table for a plant flow rate of 60 mgd. 

The shaded areas in Table 2-7 indicate operating parameters that exceed applicable design 

criteria. Facilities improvements must take into consideration that settled and softened water 

turbidities could increase as the coagulation and softening basins become stressed 

hydraulically. 

Table 2-7 
B. E. Payne Water Treatment Plant - Process Capacity Summary 

December 2002 
0 10803 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

60 mgd 
KDOW 
Limit Unit Process 

Black & Veatch 
Standards 

Rapid Mixing -- 
5.60 .,-,i; :' 80 <-',~; Detention Time, sec < 60 

Flocculation 

I 
.-- 

Detention Time, min I 40 - 60 40 - 60 48 

.---- coagulation1 
- 2 -  r 

Surface Loading Rate, g p d s q  ft < 0.5 - < 0.75 : :g$ ,*: -, 0.62,.:,":$;i:-j$ 
.,-* ,.PC m.- ri3 r 

Detention Time, min > 240 > 240 *,>p- ;$&Lv210 -:;.&<h~+ 
Weir Overflow Rate, gpdlft 120,000 NIA h.~,:" % r4.z5,9 .- J,~JO;:?$+$~ 

Softening Mixing -* 

Detention Time, min I NIA 40 - 60 I 49 

- softening1 
0.62 

.#<*w I 

f ,y- ,:z;j?;g 0 k: :;! . q* > 

Surface Loading Rate, g p d s q  ft --- 
Detention Time, min 

0.5 - 0.7 
NIA 

. - ~iltration' --- 

10.75 
2 240 

Filtration Rate, gprnlsq ft  

P 

Clearwell Storage 
Volume I N/A I 15% >. -+, ~ ~ " : ~ ~ ~ ~ ~ ~ ~ ~ o ~ ~ o  . -, y,-:;,i:, 

' ~ s s u m i n ~  equal surface loading between all units. 

15 N/A 2.96 



2.4 Transmission System 

The transmissiorl system for LWC conveys treated water from CHWTP and BEPWTP to the 

distribution system and LWC's customers. The transmission system consists of reservoirs, 

booster pumping stations, tanks and standpipes, and water mains 16 inches and larger in size. 

The systern operates within six primary Pressure Planes: 660-, 770-, 820-, 860-, 900-, and 

940-foot elevations. A schematic of LWC's transmission system is shown on Figure 2-5. 

2.4.1 Storage Reservoirs 
The trarlsrnission system currently has three storage reservoirs. A surnmary of the design 

characteristics for the reservoirs is shown in Table 2-8. 

2.4.2 Booster Pumping Stations 
The transmission systern currently has 3 1 booster pumping stations (BPSs). A summary of 

the design characteristics for the pumping stations is shown in Table 2-9. 

t 

Table 2-8 
Storage Reservoirs - Design Characteristics 

Reservoir 

Cardinal Hill 

Smyrna 
Kenwood Hill 

December 2002 
0 10803 

Table 2-9 
Booster Pumping Stations - Design Characteristics 

2002 - 2021 Facilities Plan 
Volume 2 

Capital Program 

Storage Volume 
MG 
3 0 
2.3 
0.1 

Booster Pumping Station 

Westport ~ransfer '  
- 

Westport 

Hikes Point 

Smyma 
- 

Oak Hill 
- 

Kenwood Hill - 
Kenwood Hill I1 

- 
Pleasure Ridge Park (PRP) 